
Apex Water

Chester Consultants Ltd
EOI for Mangawhai Hills Development - 
Wastewater Management

January 2023





Mangawhai Hills Development – Wastewater Management 

Expression of Interest | Apex Water 

Safe water by design  |  apexwater.co.nz pg  |  1 

TABLE OF CONTENTS 
 

COVER LETTER 3 

1 COMPANY PROFILE AND CAPABILITY 4 

1.1 Company Profile 4 

1.2 Point of Contact 5 

1.3 Capability 5 

2 PROJECT REFERENCES 6 

2.1 Track Record 6 

2.2 Referees 11 

3 KEY STAFF AND ORGANISATIONAL STRUCTURE 12 

3.1 Key Staff 12 

Andrew Paton – Contractor’s Representative and Project Director 12 

Hugues Boisvert – Project Manager 12 

Thomas Board – Principal Process Engineer 12 

Paul Peng – Project Engineer 12 
[...]
at night or even municipal re-use throughout the development, it is proposed that 
sub-surface drip irrigation be used to minimise both visual impact of the irrigation 
system and human contact with the treated water. 

The amount of irrigation area required depends heavily on soil quality and infiltration 
rates (which we can assist with evaluating via on-site testing) but, based on 
conservative allowances of no more than 10mm per day of hydraulic loading and 
180kg per hectare per year of nitrogen applied to land, the following requirements 
provide an initial guideline. 

Design Condition Per 50-House Stage 
Completed (m2) 

With All 500 Houses 
Complete (m2) 

Area required at 10mm/day 2,700 27,000 

Area required to maintain 
<180kgN/ha/year 

5,475 54,750 

 

As can be seen from the above estimates, even at a conservative irrigation rate of 
10mm/day, more irrigation area is required to keep the nitrogen loading sustainable 
than is required to simply hydraulically dispose of the treated water (the largest of 
these areas must be used in the system design).  As this sizing is calculated at the 
proposed nitrogen content of 10mg/L in the treated water, this highlights the 
importance of removing as much nitrogen as possible in the treated water if the size 
of the irrigation field required is to be minimised. 

  



Mangawhai Hills Development – Wastewater Management 

Expression of Interest | Apex Water 

Safe water by design  |  apexwater.co.nz pg  |  24 

5 SYSTEM COST BUDGET 
Our budget prices, to an accuracy of ±10%, are: 

• Stage 1 - $3.2 million plus GST 
• Stage 2 – additional $850,000 plus GST 

These budget prices include: 

• Detailed design, project management, construction, commissioning and 
operator training 

• Provision of full as-built information 
• Preliminary and general 
• HSNO certification 
• Supply of all equipment, including pumps, valves, instruments, tanks and 

membranes 
• Fabrication of membrane tanks and accessways (we have assumed the site 

will be made available with suitable load bearing capacity) 
• Civil works, including concrete plinths 
• Erection of a plant room 
• Electrical installation and automation 
• Mechanical installation and plumbing 

These budget prices exclude: 

• Site surveying and geotechnical investigations 
• Obtaining resource consents for the discharge to land (and to air, if required) 
• Landscaping, site fencing and construction of access roads 
• Delivery of wastewater to the treatment plant location 
• Treated wastewater reticulation and irrigation from the discharge of the 

treatment plant 

Please note these are budget prices only and this response does not constitute an 
offer capable of acceptance.  We look forward to providing a fixed price offer for this 
project in due couse, once treatment requirements and scope are defined. 

  



Mangawhai Hills Development – Wastewater Management 

Expression of Interest | Apex Water 

Safe water by design  |  apexwater.co.nz pg  |  25 

6 LIMITATIONS AND RISKS 
The following limitations or risks have been identified. 

Item Risk Details 

1 Inflation High current rate of inflation may increase project 
costs over time. 

2 Subcontractor 
availability/market conditions 

Limited availability of resources within the sector, 
together with high workload, may mean preferred 
subcontractors and alternatives are unavailable to 
complete parts of the project. 

3 Discharge consent timeframes 
and conditions 

Required timeframes to achieve resource consents 
are unknown and consenrt conditions are still to be 
determined. 

The level of technology we have proposed (MBR) 
derisks this concern. 

 

  



Mangawhai Hills Development – Wastewater Management 

Expression of Interest | Apex Water 

Safe water by design  |  apexwater.co.nz pg  |  26 

7 DIFFERENTIATORS 
7.1 Consenting Precedents 
Apex has recently assisted in the consenting of discharges from the Meremere 
wastewater treatment plant into the Waikato River (Waikato Regional Council) and 
from the Karaka wastewater treatment plant to land and into water (Auckland 
Council).  We understand what level of information the Northland Regional Council 
will expect from your application, what discharge conditions are likely to be 
acceptable, and can assist you in obtaining such consents. 

 

7.2 Our Track Record 
As described in Section 2 and further covered in our capability statement, Apex has a 
proven track record in the design and construction of wastewater treatment plants, 
including advanced biological systems of the type expected to be required to service 
this development.  Our experience with MBRs is second to none.  Apex can be 
trusted to successfully complete this project, on time, to budget and in accordance 
with discharge consent conditions. 



Mangawhai Hills Development – Wastewater Management 

Expression of Interest | Apex Water 

Safe water by design  |  apexwater.co.nz pg  |  27 

7.3 Turnkey Project Delivery 
Apex is able to provide turnkey solutions, offering you one point of contact (and 
accountability) throughout delivery of the project.  Apex will engage consultants and 
subcontractors as required to complete all aspects of the project. 

Apex’s services continue into ongoing support for operation and maintenance of the 
treatment plant, with a scope to meet your requirements.  This can range from full 
operation through to on-demand support as and when required. 

 

 

  



Mangawhai Hills Development – Wastewater Management 

Expression of Interest | Apex Water 

Safe water by design  |  apexwater.co.nz pg  |  28 

SUBCONTRACTORS 
A number of subcontractors would be employed to deliver the full scope of works.  
Please refer to the table below for the work packages and an indication of who we 
would likely engage. 

Item Package  Indicative Subcontractors 

1 Electrical installation and automation Kinetic Electrical or Northern Electrical or 
Dalton Electrical 

2 Earthworks and civil works Civil and Build 

3 Mechanical installation Self-performed or DKJ Welding Limited 

4 Stainless steel tank fabrication HSM Engineering or Longveld 

 



ANDREW PATON 
General Manager 
 
BE, Graduate Dip. Accounting 

 
 
 
 
 
 
 
 
 
 

CURRENT General Manager for Apex Water Ltd 

2017-2019 Senior Project Manager, Brian Perry Civil  

2013-2017 Project Delivery Manager/Senior Project Manager, Filtec Ltd 

   `  

Completed projects 
 

  

 

 

 

 

 
 
 
 
 

Andrew has significant experience in both New Zealand and      
overseas managing the delivery of water and wastewater projects.  
His most recent role was with Brian Perry Civil as a Senior Project 
Manager.   Prior to this, he held the positions of Senior Project  
Manager and Project Delivery Manager at Filtec Ltd.  

Qualifications & Training:   Bachelor of Engineering (Chemical and 
Materials), University of Auckland, Graduate Diploma of Account-
ing, University of Waikato.  

 

Watercare Meremere Wastewater Treatment 
Plant Upgrade                                                    
Senior Project Manager for the upgrade of the 
Meremere wastewater treatment plant from a pond-
based system to a membrane bioreactor, which in-
volved considerable enabling works to reclaim parts 
of the existing oxidation pond and working with  
local iwi.  Direct management of the mechanical de-
sign, allowing efficient delivery of the entire project 
within 12 months, and directing the electrical, control 
and automation upgrades, enabling design changes 
and additions to the scope to be implemented effi-
ciently through a single workgroup.  This project 
was successfully delivered within schedule, while 
also providing flexibility to adapt the design to 
evolving project requirements.  Exceptional reliabil-
ity and performance enabling the facility to be 
granted a new 35 year discharge consent.  

NIG Nutritionals Water Treatment Plant               
Project Manager for the design and build of a water 
treatment plant designed to supply 500m3/day of 
treated feed water compliant with the New Zealand 
Drinking Water Standards with the provision for    
supplying partially treated fire water at 46m3/hour. 
This plant included key process operations such as 
filtration, demineralization, UV treatment &            
chlorination and was successfully delivered on budget 
and on time. 

 

 

continues over page 

 



Completed projects 

 

 

 

 

 

 

 

 

 

 

Watercare Mangere Solids Stream Upgrade                                                   
Senior Project Manager,  NZ3910 construct only     
contract for the delivery of 15 sludge handling       
conveyors and all associated structural steel and 
walkways.  Responsibilities included contract negoti-
ations,  procurement and engaging sub-contractors 
(civil,   mechanical and electrical), project documen-
tation including H&S, quality, ITP’s, JSEA’s and work 
packs, managing fabrication and site installation,  
quality control and ensuring H&S compliance.  

Oceania Dairy Stage 2 Upgrade—RO Water  
Treatment                                                           
Project Delivery Manager,  design and build of a 
120m3/hr reverse osmosis water treatment plant, 
including chemical dosing and pre-filtration tying 
into the existing plant and maintaining operation of 
the manufacturing operation.  Responsibilities     
included contract negotiations, design, functional   
description and layout, procurement and engaging 
sub-contractors (civil and electrical), project        
documentation including ITP’s JSA’s, commissioning 
plans, managing fabrication and site installation, 
quality control and ensuring H&S compliance.       
Responsible for providing all  documentation        
including O&M manuals and as-built drawings.  

Casterton Water Treatment Plant                      
Project Delivery Manager,  design and build of two 
lamella clarifiers and associated pipework, civils, 
electrical and control retrofitted into an existing  
water treatment plant in Casterton, Victoria to treat 
7.5ML.  Responsibilities included contract             
negotiations, health & safety, design, managing    
sub-contractors, commissioning and automation, 
supply of O&M manuals and as built drawings.  

Lichfield Chemical Compound                          
Project Delivery Manager/Project Manager,  design 
and build of a bulk chemical facility to handle caustic 
soda, sulphuric and nitric acid.  Including all civil, 
electrical and automation works.  Responsibilities 
included contract negotiations, design, project     
documentation including ITP’s, JSA’s, commissioning 
plans, managing fabrication and site installation,  
ensuring H&S compliance, commissioning and     
automation.  

Clutha District Council Waitahuna Water       Treat-
ment Plant Upgrade                                            
Upgrade of an existing water treatment plant to    
improve throughput and compliance with the New 
Zealand Drinking Water Standards.  Raw water      
conditioning was upgraded, the clarifier desludging  
process was automated, the sand filter was           
completely refurbished and upgraded with a new 
backwash system and filter to waste line, and the 
chlorine      disinfection process was brought into 
compliance.  Scope included design , procurement, 
installation and commissioning and the plant is now 
achieving its design flow of 3,000m3/day.    

Helensville WWTP                                                
Project Engineer.  Installation of UF membrane plant 
performing tertiary polishing on effluent from a     
lagoon.  Scope included underground services, build-
ing, mechanical fit out, electrical and automation.  
Main responsibilities included project documentation     
including ITP’s JSA’s, commissioning plans, managing 
programme,  managing fabrication and site             
installation, managing electrical and civil sub-
contractors, ensuring H&S compliance, commissioning 
and automation and providing all documentation,  
including manuals and as-built drawings.   

Richmond Water Treatment Plant                              
Project Manager.  Fabrication and installation of all 
mechanical works, including pipes, valves, flowmeters 
and instrumentation.  Scope included design and build 
of caustic, chlorine and UV storage and dosing       
systems.    Main responsibilities included contract  
negotiations,  project documentation including ITP’s 
JSA’s, commissioning plans, managing programme,           
managing fabrication process and site installation,  
design of chemical dosing systems and UV dosing, 
managing electrical and civil sub-contractors,              
ensuring H&S compliance, commissioning and        
automation and providing all documentation.  

 

 



HUGUES BOISVERT 
 
B.Eng. Civil Engineering, (CPEng) 

 
 
 
 
 
 
 
 
 
 

 

 
 
 
 
 
 
 
 
 





THOMAS BOARD 
 
Chartered Professional Engineer (CPEng); Chartered Member of Engineering New Zealand (CMEngNZ); Chartered Engi-
neer (CEng[UK]); Fellow of the Institute of Chemical Engineers (FIChemE); European Engineer (Eur Ing); BEng (Hons.) 
Chemical Engineering.    

 
 
 
 
 
 
 
 
 

 

 

 
 
 
 
 
 
 
 
 

 









PAUL PENG 
 
B.Eng. Technology (Mechanical) 

 
 
 
 
 
 
 
 
 
 

 

 
 
 
 
 
 
 
 
 





DARREN WIGHT 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 



Apex Water

Major Project 
Experience



03 929 2675 sales@apexwater.co.nz www.apexwater.co.nz

 L design, build, installation and 
commissioning of water & 
wastewater treatment systems

 L turnkey project delivery, 
including consenting, 
procurement, installation, 
commissioning & operator 
training

 L trials & pilot plants operated 
onsite, including remote 
support

 L upgrades to existing plants

 L review & optimisation of 
existing treatment plant 
processes

 L advisory services for 
compliance, resource    
consents and monitoring

 L supply of equipment

Industry leaders in 
water & wastewater 
treatment:

Apex Water believe ...

Safety is
Built In

Drive to 
Improve

Reputation 
Before Profit

Building 
Partnerships

Passion for Our 
Environment

Challenge and 
Respect

2009

2015

NOW

Apex was established in 2009 by Matt Savage and Steve 
Kroening who, from their Timaru base, cut their teeth on a 
number of dairy and wine projects in New Zealand.

Since this time the Apex Water team has expanded with staff 
based in Timaru, Christchurch and Auckland. We are a now 
multidisciplinary team with a proven track record in achieving 
great outcomes for our clients and completing projects across 
the length of New Zealand.

From small boutique wineries to large municipal facilities, we 
aim to be a partner of choice for the delivery of design and build 
projects across New Zealand.   Over the past 12 years, Apex 
Water has completed projects for a number of New Zealand’s 
most recognised companies, including Watercare, Fonterra, 
DB Breweries, Open Country, Villa Maria, Queenstown Lakes 
District Council and Whakatane District Council.

Apex utilise advanced software in our design processes, 
including Biowin for biological modelling, AutoCAD Plant 3D 
for fully-integrated P&IDs, layouts and equipment schedules 
and drone-based photogrammetry. 

Our water treatment plants are designed to the New Zealand 
Drinking Water Standards and any specific requirements you 
may have for food production.  Our water treatment experience 
includes filtration, chlorination, UV and RO systems.

Our values are key to delivering high quality outcomes and these start with who our team is. We value our 
positive team environment and innovative culture.



03 929 2675 sales@apexwater.co.nz www.apexwater.co.nz

 L Successful improvement of effluent 
quality to cater for future growth          
in the area

 L Successful integration of the existing 
oxidation pond to a futureproof,     
state-of-the-art autonomous process

 L Efficient delivery of the entire project  
on schedule

Watercare Meremere Key Achievements